A 15" SPECIAL DRILL PRESS (old style) DP-8
AADELTA 15-069, 15-070 Revised 11.85
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Replacement Parts

Description

Ref. Part Description Ref, Part
No, Nos No.' No. _
* 15-825 Belt Guard Complete, Const, of: 70 928-08-001~4111 Pinion Clock Spring ‘\_/
1 402-04-354-5013 Belt Guard 71 402-04-031~5001 Clock Spring Cover
4 928-03-011~8878 Spring R.H, 72 902-01~020-1227 1/2-20 Hex Jam Nut
] 902-03~010-2971 Speed Nut 73 904-01-031-2905 33/64 x 7/8 x 1/16" Washer
6 928-03-011-8879 Spring L. H, 74 901-01~060-9971 7/16-20 x 2-1/4" Hex Hd, Scr.
7 901-01-~060~-0629 5/16-18 x 3/8" Hex Hd, Scr, 75 402-04-112-5001 Adjusting Scr,
8 402-04~354~5014 Guard Pan, Incl: 76 902-01-200-9706 1/4-20 Special Nut
9 402-04-016-5001 Bumper 77 438-01-021-0081 Switch Bracket
10 902-01-120-1203  #10-32 Hex Nut 78 901-06-120-3019 #6 x 1/2" Rd, Hd, Self Tap. Scr.
11 9B1-02-051-4074 Lock Knob. 79 901-06~120-3015 #6 x 1/4" Rd, Hd, Self Tap, Scr,
12 901-02-050-0749  #10-32 x 7/8" Fil, Hd, Scr, 80 402-04-031-5004 Switch Opening Cover
23 438-02-314-0626 Motor 81 901-02-551-2884 3/8-24 x 7/8" Fil, Hd, Scr.
24 438-01-009-0001 Lock Knob 82 904~02-010-1709 3/8" Split Lockwasher
26 49-168 Belt (Hi-Speed) 83 901-05-450-3026 #8 x 3/4" Trss Hde Self Tap, Scr,
26 49-167 Belt (Slo-Speed) 84 961-04-011-3412 Cable Clamp
28 41-702 1/2" Bore Motor Pulley, Incl: * 402-04=377-5002 Quill Ass'y,, Const, of:
29 901-04-190-0201 5/16~18 x 5/16" Soc, Set Scr. 85 904~15-010-7411 Retaining Ring
30 902-01-010-1300 5/16~18 Hex Nut 86 920-04~020~5384 Bearing
31 904-01-010-1620 11/32 x 11/16 x 1/16" Wasgher 87 928-06-011-4127 Spring Washer
32 902-03-000-2951 Speed Nut 88 402-04-077-5001 Quill
33 901-11-020-0834 5/16-18 x 3/4" Car, Bolt 89 904-15-010-7410 Retaining Ring
34 901-01~060-0609 5/16-18 x 1-1/2" Hex Hd, Scr. 0 920-04-020-5384 Bearing
36 402-04-072-5001 Motor Plate 9 902-07-020-7176 Bearing Nut
37 904-01-010-1620 11/32 x 11/16 x 1/16" Washer 92 402-04-385-5005 Insulator
38 400-00-057~5001 Head Casting 93 438-01-011-0004 Insulator
39 932-01-000-2851 Rubber Bumper *] 438-01-017-0106 Switch
40 402~04-088-5004 Motor Plate Plunger 95 908-00-000~3769 Special Gasket N
41 928-01-021-4110 Spring 9% 402-04~314-0007 Stop Collar, Incl:
42 901-04-261-4006 5/16-18 x 1-1/4" Thumb Scr, 97 901-04-090~-0112 #10-32 x 1/2" Set Scr,
* 926-04-991-2315 Spindle Pulley (Hi~Speed) 98 901-01-060~0622 1/4-20 x 2" Hex Hd, Scr,
or - 99 931-02-141-4087 1/4~20 Special Nut
* 926-04-991-2320 Spindle Pulley (Slo-Speed), Incl: 100 902~-01-040-1005 3/8-16 Hex Nut
47 904-01-031-4971 Special Washer 101 902-08-061-3080 Knurled Nut
48 901-20-230~3801 #8-32 x 3/8" Rd, Hd, Secr, 102 904-01-101-2943 Special Washer
49 402-04~051~5002 Spindle Sleeve 103 402-02-108-5002 Stop Rod
50 1202434 Bearing 105 956~01-011-4173 Chuck
51 926~04~021-4677 Hi-Speed Pulley 106  65-112 Chuck Key
S1 926~04-021-2321 Slo-Speed Pulley *112 15-801 Table Complete, Incl:
] 402~03~-105~-5001 Sleeve 110 902-01~010-1282 '1/2-13 Hex Jam Nut
56 901-01-060-0621 1/2-13 x 5-1/2" Hex Hd, Scr. 111 904-01-031-3893 Special Washer
57 402-03-027-5002 Column Clamp 113 901~01-060-0643 1/2-13 x 4" Hex Hd, Scr,
58 402-03-105-5003 Clamp Sleeve 115 15-806 Column
59 904-01-031-2905 33/64 x 7/8 x 1/16" Washer 116  402-02-005-5002 Base
60 902-01~010-1282 1/2-13 Nut 117 901-01-060-2300 7/16-14 x 3-1/2" Hex Hd, Scr.
61 952-01~051~3257 Rod 118  402-02-027-5001 Clamp
62 402-02-406-5001 Pinion Shaft 119  904-02-010-1716 7/16" Split Lockwasher
63 901-04-260~1523 3/8-24 x 5/8" Thumb Scr, 120 902-01~010-5437 7/16~14 Hex Nut
64 902-01-010~1232 7/16-20 Hex Nut ok 15-010 Head or Table Support Collar
65 901-02-050-0703 1/4-20 x 1-3/4" Fil, Hd, Scr, Aok 15-809 Tilting Table
* Not Shown Assembled .
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